



QUALITY CERTIFICATE

INV-NO. : U 1 2 K 2 4 8 R T

CODE NAME: N E G A R G F I B E R
A R 2 5 0 0 H - 1 0 3 / S

LOT-NO. : 2 0 1 2 1 0 0 5 DATE : O c t . / 3 0 / 2 0 1 2

ITEMS OF PROPERTIES	UNT	RESULT OF TEST
TEX COUNT	t e x	2 4 8 7
MOISTURE CONTENT	%	0. 1 5
TENSILE STRENGTH	N / t e x	0. 4 1 0
ZRO2 CONTENT	%	1 9. 0

We hereby certify that this glass fiber has the properties described herein

Yoshio Takeuchi

Manager

Quality Assurance Department

Glass Fiber Division, Production

Nippon Electric Glass Co., Ltd.